



Certificate of Conformity No: 210100268-CM-002

Issued	21-01-2021	Replaces	N.A.
Valid until	21-01-2022	Page	1 of 2

NEN Spec 1-2: 2020-11-09

Community masks
requirements for producers and importers with respect to COVID-19

With this certificate Kiwa confirms that the face mask type

Community Facemasks

Budget; Budget Shape; Basic, Fashion Premium

from

DRUKWERKDEAL B.V.

Complies with NEN Spec 1-2: 2020-11-09 Community masks requirements for producers and importers with respect to COVID-19

The applicable face masks can therefore, under the strict conditions as stated in the NEN Certification scheme NCS 1-2: 2020-12-15 and the Kiwa NCS 1-2 certification agreement, carry the NCS certification mark for Community masks as listed below for the period this certificate is valid.

Ron Scheepers

This certificate consists of 2 pages.

Publication of this certificate is allowed.

Kiwa Nederland B.V.

Wilmersdorf 50

Postbus 137

7300 AC Apeldoorn

The Netherlands

Tel. +31 88 998 33 93

info@kiwa.nl

www.kiwa.nl



Annex I: Details of the Certified Community masks



NEN Spec 1-2: 2020-11-09

Annex I: Details of the Certified Community masks

Certificate number. : 210100268-CM-002

Report number...... : 210100268

Date of issue : 21-01-2021

Testing laboratory..... : KIWA Nederland B.V.

Testing location/address : Wilmersdorf 50, 7327 AC Apeldoorn, The Netherlands

Applicant's name : Drukwerkdeal B.V.

Address : Keulenstraat 4, 7418 ET Deventer

Scope..... : NEN Spec 1-2: 2020-11-09 Community masks requirements for producers and importers with respect to COVID-19

Test item description : Community Facemasks

Manufacturer : Boogaard Textiles B.V.

Trade Mark : Drukwerkdeal.nl

Model/Type reference : Budget; Budget Shape; Basic, Fashion Premium

Special facts..... : Classification: BFE > 90%

Test item number(s) : N.A. Samples taken from production

Date receipt of test item(s) .. : Witness testing collected: 2021-01-08

Date(s) of testing : 11-01-2021

Remarks :

Summary : Complies with the requirements as far as identified in the attached test report.
